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TEST REPORT
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04-21

Customer name:
Address:
Buyer name:

Contact Person:
Order No:
Article No:

Re-submitted/re-confirmation
date:
Date of test:

Remarks:

Sampling:

End-Use:
Care Label:

Date

Name and identity of test item:

The date of receipt of test item:

Number of pages of the report:

13.04.2021

ARITEKS BOYACILIK TICARET VE SAN. A.S.
Haci Seremet 5. Sok. 59850 YULAFLI/ CORLU/ TEKIRDAG

OZGUR KUSKU

ArGiin 260 — 6077 - Black

One sample of black woven fabric.

23.03.2021
06.04.2021

06.04.2021 - 13.04.2021

The results given in this report belong to the received sample by vendor.

Not specified.

3

Head of Testing Lab
Sevim A.
§! 1.
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EKOTEKS LABORATUVAR ve GOZETIM

HIZMETLERI A.S.
21010378
04-21
REQUIRED TESTS RESULT COMMENTS

COLOR FASTNESS TEST

Colour Fastness to Acid Spotting | - |

No requirement was given by vendor.

REMARK: Original samples are kept for 3 months and all technical records are kept for 5 years unless otherwise specified.If requested,
measurement uncertainty will be reported. But unless otherwise specified, measurement uncertainty is not considered while stating compliance
with specification or limit values The reported uncertainty is based on a standard uncertainty multiplied by a coverage factor k=2, providing a level
of confidence of approximately 95 %. The declaration of conformity was given in accordance with the Simple Acceptance Decision Rule. Tests
marked (*) in this report are not included in the accreditation schedule.

This report shall not be reproduced other than in full except with the permission of the laboratory.
Testing reports without signature and seal are not valid.
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EKOTEKS LABORATUVAR ve GOZETIM
HIZMETLERI A.S.

TEST RESULTS

COLOUR FASTNESS TO ACID SPOTTING; ISO 105 E05:1989 (*) (w)

Evaluated according to ISO 105 A02 standard colour change grey scale.

RESULT
Colour Change 4
(After Testing)
Colour Change 4
(After drying)
COLOUR FASTNESS RATING
COLOUR CHANGE
5 Negligible or no change
4 Slightly changed
3 Noticeably changed
2 Considerably changed
1 Much changed
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